Wastewater Treatment Plant
Operator Certification Training

Module 16:
The Activated Sludge Process
Part Il

Revised June 2014

This course includes content developed by the Pennsylvania Department of Environmental Protection
(Pa. DEP) in cooperation with the following contractors, subcontractors, or grantees:

The Pennsylvania State Association of Township Supervisors (PSATS)
Gannett Fleming, Inc.
Dering Consulting Group
Penn State Harrisburg Environmental Training Center






MODULE 16: THE ACTIVATED SLUDGE PROCESS — PART Il

Topical Outline
Unit 1 — Process Control Strategies

l. Key Monitoring Locations

Plant Influent

Primary Clarifier Effluent
Aeration Tank
Secondary Clarifier
Internal Plant Recycles
[...]
Mixed Liquor Volatile Suspended Solids Concentration (mg/l)
Volume (in gallons) of your aeration system

To determine the amount of incoming food (F), you need to know the BOD of the influent into your activated
sludge (aeration) system. You also need to know the flow (MGD). So to calculate the amount of food we do
the following calculation:

F= Influent Flow (MGD) X Influent BOD Concentration (mg/L) x 8.34
To determine the volume of microorganisms (M), you need to know the volume of your aeration system and
you need to know the concentration of volatile solids in your aeration system or Mixed Liquor Volatile
Suspended Solids (MLVSS). To calculate the microorganisms, we do the following calculation:
M= Aeration

System Volume (in millions of gallons) x MLVSS x 8.34

Bureau of Safe Drinking Water, Department of Environmental Protection 1-20
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

How Is It Calculated?

F/M = Influent BOD (or COD) Ibs/day
MLVSS in aeration, lbs-day

Sample Calculation
Calculate the F/M ratio given the following:

Influent flow rate = 10 mgd
Primary clarifier effluent BOD (same as influent to the aeration tank) = 200 mg/I
MLVSS = 1,550 mg/l
# of aeration tanks in parallel = 4
Aeration tank dimensions:
Depth of water = 20 ft
Length = 120 ft
Width = 24 ft

F: Influent COD Ibs/day = 200 mg/l x 10 mgd x 8.34 = 16,680 Ibs/day COD
M: Volume of aeration tanks = 4 x (20" x 120’ x 24’) x 7.48 gal/ft3 = 1,723,392 gal or 1.72 million gallons
(MG)

MLVSS, Ibs = (1.72 MG) x (1,550 mg/l MLVSS) x (8.34)
MLVSS, lbs = 22,240 lbs

FIM= 16,680 Ibs/day COD
22,240 Ibs MLVSS-day

0.75

Calculation
Calculate the F/M ratio given the following:

Aeration tank volume is 500,000 gal
Aeration tank influent BOD = 200 mg/L
Influent flow = 1.0 MGD

MLVSS = 2,000 mg/l

Bureau of Safe Drinking Water, Department of Environmental Protection 1-21
Wastewater Treatment Plant Operator Training




KEY PROCESS CONTROL PARAMETERS

Sludge Volume Index (SVI)

What Is SVI?

@ The sludge volume index (SVI) is the volume in mL occupied by one gram of MLSS after 30
minutes of settling in a 1,000 mL graduated cylinder and has units of mL/g. The SVI is a measure
of the settleability of the activated sludge in a secondary or final clarifier. Lower values of the SVI
indicate better sludge settleability.

Why Is It Used?
= The SVl is used to characterize the settleability of activated sludge.

n The optimal SVI for your plant must be determined by experience and occurs when the plant is
generating its best quality effluent regarding solids and BOD removals. Since the SVI depends on
the characteristics of the sludge and the MLSS concentration at your plant, it is not advisable to
use SVI values from literature or other plants as a target.

The SVI can be used as one of several methods to control the sludge return rate.
How Is It Calculated?

SVI, mL/g = % settleable solids x 10,000
MLSS (mg/L)

Note: This formula is included on the formula/conversion sheet you receive during the
certification session.

n The SVI is determined by collecting a sample of sludge from the effluent of the aeration tank and
pouring it into a 1,000 mL (1L) graduated cylinder.

n The sample is allowed to settle for 30 minutes and the volume of settled solids is recorded.

= The first step in the calculation is to calculate the percentage of settleable solids.

Determine the suspended solids concentration for a sample of the same mixed liquor in mg/L.
n Calculate the SVI by dividing the % settleable solids by the concentration of MLSS in mg/L

Or

SVI, mL/g = settled sludge volume/sample volume (mL/L) x 1,000 mg
MLSS (mg/L) 1 gram

n Calculate the SVI by dividing the measured wet volume (mL/L) of the settled sludge by the dry
weight concentration of MLSS in grams/L

Bureau of Safe Drinking Water, Department of Environmental Protection 1-22
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Sample Calculations for both methods
Calculate the SVI for an activated sludge sample given the following:

30-minute settleable solids volume = 150 mL
MLSS = 3,000 mg/L

SVI, mL/g = % settleable solids x 10,000
MLSS (mg/L)

% settleable solids = (150/1000) x 100 = 15 mL/g

SVI =15 x 10,000 = 50 mL/g
3,000

Or

SVI, mL/g = settled sludge volume/sample volume (mL/L) x 1,000 mg
MLSS (mg/L) 1 gram

SVI=150mL/L x 1,000 mg =50 mL/g
3,000 mg/L 1 gram

Calculation
Calculate the SVI for an activated sludge sample given the following:

30-minute settleable solids volume =200 mL
MLSS = 2,000 mg/L

Typical Values

n The preferable range for the SVI is 50 to 150 mL/g.

Bureau of Safe Drinking Water, Department of Environmental Protection 1-23
Wastewater Treatment Plant Operator Training




KEY PROCESS CONTROL PARAMETERS

Specific Oxygen Uptake Rate (SOUR)

What is SOUR?

\‘// The specific oxygen uptake rate (SOUR) is a measure of the quantity of oxygen consumed by
microorganisms and is a relative measure of the rate of biological activity. As microorganisms
become more active, the SOUR increases and vice versa.

Why Is It Used?

= Research has shown that the SOUR and final effluent COD can be correlated. Therefore, changes
in the SOUR can be used to predict final effluent quality.

How Is It Calculated?

n The SOUR is determined by taking a sample of mixed liquor, saturating it with oxygen, and
measuring the decrease in oxygen with a DO probe with time.

= The result of that test, the oxygen uptake rate (OUR), measured in mg O/L-min, is divided by the
MLVSS to yield the SOUR, measured in mg O2/g MLVSS-hr.

n Refer to Method 2710 B. “Oxygen-Consumption Rate” in Standard Methods for the Examination of
Water and Wastewater for details on SOUR determination.

Typical Values

n The SOUR is highly dependent on the type of plant, influent wastewater characteristics, and sludge
characteristics. There are no published “typical values” of SOUR.

Bureau of Safe Drinking Water, Department of Environmental Protection 1-24
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Sludge Wasting

Sludge wasting is an integral process in activated sludge treatment. Solids in waste activated sludge
(WAS) come from two sources. The primary source of WAS is from the growth of new bacterial cells in the
aeration tank. In simplistic terms, bacteria in properly functioning aeration tanks use available energy,
carbon, and nutrient sources to grow and reproduce. The second source is from organic and inorganic
solids in the raw wastewater that pass through the primary clarifiers.

Why Is Sludge Wasted?

n Sludge is wasted to maintain the desired mass of microorganisms in the aeration tank. Itis
typically wasted when the actual MCRT or sludge age is higher than the target value.

How Is Sludge Wasted?

n Typical secondary clarifiers at activated sludge plants thicken the activated sludge to three to four
times the concentration in the aeration tank. This can result in WAS (and return activated sludge,
RAS) MLSS concentration from 2,000 to 10,000 mg/l (0.2 to 1.0 percent).

n It is important not to make sudden drastic changes to the WAS rate since biological systems
respond better to gradual changes. The preferred method is to waste sludge on a continuous
basis, changing the WAS rate as needed by no more than 10 to 15 percent from one day to the
next.

Flow Diagram and Balance

Q Q+Qr

Q

Bureau of Safe Drinking Water, Department of Environmental Protection 1-25
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

n Below are typical unit sludge production values for suspended growth POTW's. The SPF'’s will
vary based on actual plant loading versus design. For instance, a single SPF will not apply equally
to a plant operating consistently at design loadings versus the same plant at 1/2 design flow.

Typical Unit Sludge Production Values for Suspended Growth POTWs

Process Type Ib TSS (sludge)lb BODs removed
Primary Clarfication 1.7
Activated Sludge w/primary clanfication 07

Activated Sludge w/o pnmary clanfication

Conventional® 0.85
Extended Aeration® 0.65
Contact Stabilization 1.0

3Includes tapered asration, step feed, plug flow and complete mix with
wastewater detention times <10 hours
SIncludes oxidation ditches

n If plant records include sludge production data, the actual unit sludge production values should be
compared to the typical value. If a discrepancy greater than 15 percent exists between these
values, further investigation is warranted.

Primary Clarifier

n The sludge produced in the bottom of primary clarifiers has a lower water content than the WAS
produced in the bottom of the secondary clarifiers. Therefore, discharging the WAS to the primary
clarifier is a method to reduce the water content of the sludge prior to further processing in a
digester. The primary clarifiers must have the solids loading capacity to accept WAS if WAS is to
be wasted in this manner.

Solids Thickeners

n Another method to waste activated sludge is to direct the WAS to a solids thickener. The purpose
of the thickener is to reduce the water content of the sludge prior to further processing in a
digester. There are several types of thickeners used for this purpose: gravity, belt, and flotation
thickeners. The type of thickener used generally depends on the design engineer’s familiarity
and/or preference.

Bureau of Safe Drinking Water, Department of Environmental Protection 1-26
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

PRIMARY EFFLUENT
PRIMARY 'l AERATION SECONDARY CHLORINE TO
PLANT —»=| PRETREATMENT = - 3 . RECEIVING
INFLUENT CLARIFIER 1 TANK CLARIFIER CONTACT retoady
RETURN Y
ACTIVATED SLUDGE (RAS) DECHLORINATION
5 SOLIDS | <
THICKENER THICKENER L
EFFLUENT WASTE ACTIVATED SLUDGE (WAS)
SOLIDS
ANAEROBIC ANAEROBIC
DIGESTER DIGESTER D ATEERIG
(PRIMARY) (SECONDARY)
DRY SOLIDS
SOLIDS WASTING WITH A GRAVITY, BELT, OR FLOTATION THICKENER
Figure 1.8 Solids Wasting®
Bureau of Safe Drinking Water, Department of Environmental Protection 1-27

Wastewater Treatment Plant Operator Training



DAILY PROCESS CONTROL TASKS

Calculating the Sludge Wasting Rate

Calculating Based on Optimal MLSS

If you have a desired Mixed Liquor Suspended Solids (MLSS) for your treatment plant, you can determine WAS
by taking the difference between the actual MLSS and the desired MLSS.

WAS suspended solids, Ibs = Actual MLSS, Ib — optimal MLSS |b, or
WAS suspended solids, Ibs = (actual — optimal MLSS, mg/L) x aeration tank volume, mil gal x 8.34

Example:

Actual MLSS = 2,300 mg/l

Optimal MLSS = 2,000 mg/l

Aeration tank dimensions= 100’ x 15’ x 20’

WAS Suspended Solids in mg/L = 5,600 mg/I
Find WAS, MGD

Solution:

To use the above equation, first you need to determine the aeration tank volume in million gallons. Because of
the dimensions given, you can assume your aeration tank is a rectangle.

Volume = 100" x 15" x 20’ = 30,000 ft3=30,000 ft3 x 7.48 gal/ftd = 224,400 gal = 0.22 mil gal

Then,
WAS suspended solids, Ib = (2,300-2,000) x .22 mil gal x 8.34 = 550 Ib

Generally from the pounds of WAS, you will need to determine what flow of WAS to remove from the clarifier:

WAS, mgd = 550 b =0.12 mgd This is the loading equation, rearranged

5,600 mg/l x 8.34

Bureau of Safe Drinking Water, Department of Environmental Protection 1-28
Wastewater Treatment Plant Operator Training



DAILY PROCESS CONTROL TASKS

Calculating WAS Based on MCRT

If you use the MCRT to control the activated sludge process, you can use the target MCRT, the volume of
the aeration tank, the MLSS concentration, the plant effluent flow rate, and the suspended solid
concentration in the final effluent to calculate the desired WAS rate according to the following formula:

MCRT, days = Solids in aeration system, Ibs
Solids in the effluent (Ibs/day) + solids wasted (Ibs/day)

Sample Calculation
Calculate the WAS rate in million gallons per day (MGD) using the MCRT formula assuming the following:

Target MCRT = 3.96 days

Aeration Tank Volume is 1,000,000 gal
Wastewater flow to aeration tank is 4.0 MGD
MLSS in aeration = 2,000 mg/L

Waste sludge suspended solids = 6,200 mg/L
Final effluent suspended solids = 10 mg/L

Substituting the known data into the equation:

NOTE: To determine the pounds of solids, we use the loading rate equation in both the numerator and
denominator. Our unknown in this equation is WAS in MGD in the denominator.

3.96 days = (2,000mg/L x 1.0 mgal x 8.34)
(10 mg/L x 4.0 MGD x 8.34) + (6200 mg/L x WAS x 8.34)
3.96 days = 16,680 Ibs

(10 mg/L x 4.0 MGD x 8.34) + (6200 mg/L x WAS x 8.34)
Now we have to rearrange the equation to get WAS by itself. First, we can take the complete denominator
on the right side of the equation and multiply both sides of the equation by it. This moves the entire
denominator to the numerator in the left side of the equation.
(10 mg/L x 4.0 MGD x 8.34) + (6200 mg/L x WAS x 8.34) x 3.96 days = 16,680 Ibs

Now divide both sides of the equation by 3.96 days, which results in:

(10 mg/L x 4.0 MGD x 8.34) + (6200 mg/L x WAS x 8.34) = 16,680 Ibs
3.96 days

Complete the math on the left and right side surrounding the variable (WAS):

333.6lbs -+ (6200 mg/L x WAS x 8.34) = 4,212.12 Ibs
day day

Bureau of Safe Drinking Water, Department of Environmental Protection 1-29
Wastewater Treatment Plant Operator Training



DAILY PROCESS CONTROL TASKS

Subtract 333.6 from both sides of the equation:

(51,708 x WAS) = 4,212.12 Ibs - 333.6 Ibs
day day

(51,708 x WAS) = 3,878.52 Ibs
day

Divide both sides by 51,708:

WAS = 3,878.52
51,708

WAS = 0.075 mgd

-

5 Calculation
Calculate the required WAS rate given the following:

Volume of aeration tank = 1.7 Million gallons
MLSS = 1,600 mg/L

Plant flow = 10 MGD

Effluent suspended solids = 10 mg/L

WAS suspended solids = 8,000 mg/L
Target MCRT =5 days

Bureau of Safe Drinking Water, Department of Environmental Protection 1-30
Wastewater Treatment Plant Operator Training




DAILY PROCESS CONTROL TASKS

Calculating WAS based on F/M Ratio

Food-to-Microorganism (F/M ratio) is calculated by the following equation:

F/M = influent BOD to the activated sludge system, Ib/day
MLVSS, Ib

Once an optimal F/M ratio has been determined for your facility, you can use the optimal F/M ratio and your
actual plant data to calculate how much sludge to waste.

Example:

Given: Optimal F/M =0.30
Primary Effluent BOD = 150 mg/|
MLVSS = 2,000 mg/l
MLVSS/MLSS =0.80
Flow = 3.0 MGD
Aeration tank volume = 1.0 million gallons

(For this sample problem, the treatment plant wastes directly from the mixed liquor line running from the
aeration tank to the clarifier.)

Calculate the wasting rate:
Solution: Rearranging the F/M equation:

Optimal MLVSS, Ib = influent BOD to the activated sludge system, Ib/day
Optimal F/M

Optimal MLVSS, Ib = 150 ppm x 3.0 MGD x 8.34 = 12,510 lbs
0.30

The existing MLVSS is:
2,000 mg/l x 1.0 mil gal x 8.34 = 16,680 Ib

You have 16,680 Ib of MLVSS and you want to reduce to 12,510 Ib, so you need to waste 4,170 Ib (16,680 Ib -
12,510 Ib) of MLVSS.

Since the volatile solids are a part of the MLSS, and can’t be separated, the amount of sludge to waste
needs to be calculated using total solids or MLSS.

The relationship between the MLVSS and MLSS is 0.80 (given in the problem). This means for every 100 Ibs of
MLSS, 80 Ibs is MLVSS. So,

MLVSS =0.80
MLSS

Bureau of Safe Drinking Water, Department of Environmental Protection 1-31
Wastewater Treatment Plant Operator Training



DAILY PROCESS CONTROL TASKS

4,170 1bs =0.80
MLSS

Rearranging the equation to solve for MLSS (multiply both sides by the MLSS):
4,170 Ibs = 0.80 x MLSS
Solving the equation for MLSS (divide both sides by 0.80):
4,170 =5,212.5 Ib of MLSS to waste
0.80
The existing concentration of MLSS = MLVSS/0.8 = 2,000 mg/l = 2,500 mg/|
0.80
Rearranging the load equation:

Volume of sludge to waste, MLSS mil gal = 52125Ib = 0.25MLSS mil gal
2,500 mg/l x 8.34

Bureau of Safe Drinking Water, Department of Environmental Protection 1-32